
STATE OF MAINE 


DEPARTMENT OF ENVIRONMENTAL PROTECTION 


PAUL R. LEPAGE AVERYT. DAY 

GOVERNOR ACTING COMMISSIONER 

October 1, 2015 

Mr. Timothy J. Levasseur 

Superintendent 

Kennebec Sanitary Treatment District 

40 I Water Street 

Waterville, ME 04901 

e-mail: tl@kstd.com 


RE: 	 Maine Pollutant Discharge Elimination System (MEPDES) Permit #MEOI00854 

Maine Waste Discharge License (WDL) #W000687-5M-J-R 

Final Permit 


Dear Mr. Levasseur: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. Please read this permit/license 
renewal and its attached conditions carefully. You must follow the conditions in the order to 
[...]
to subtitle D of the SWDA), the Clean Air Act, the Toxic Substances Control Act, and the 
Marine Protection, Research and Sanctuaries Act. 

Maximum daily discharge limitation means the highest allowable daily discharge. 

New source means any building, structure, facility, or installation from which there is or may be a 
discharge of pollutants, the construction of which commenced: 

(a) After promulgation of standards of performance under section 306 of CW A which are 
applicable to such source, or 
(b) After proposal ofstandards of performance in accordance with section 306 of CW A 
which are applicable to such source, but only if the standards are promulgated in accordance 
with section 306 within 120 days of their proposal. 

Pass through means a discharge which exits the POTW into waters of the State in quantities or 
concentrations which, alone or in conjunction with a discharge or discharges from other sources, is a 
cause of a violation of any requirement of the POTW's NPDES permit (including an increase in the 
magnitude or duration ofa violation). 

Permit means an authorization, license, or equivalent control document issued by EPA or an approved 
State to implement the requirements of 40 CFR parts 122, 123 and 124. Permit includes an NPDES 
general permit (Chapter 529). Permit does not include any permit which has not yet been the subject of 
final agency action, such as a draft permit or a proposed permit. 

Person means an individual, firm, corporation, municipality, quasi-municipal corporation, state agency, 
federal agency or other legal entity. 

Revised July 1, 2002 	 Page 11 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 


STANDARD CONDITIONS APPLICABLE TO ALL PERMITS 


Point source means any discernible, confined and discrete conveyance, including, but not limited to, any 
pipe, ditch, channel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animal 
feeding operation or vessel or other floating craft, from which pollutants are or may be discharged. 

Pollutant means dredged spoil, solid waste, junk, incinerator residue, sewage, refuse, effluent, garbage, 
sewage sludge, munitions, chemicals, biological or radiological materials, oil, petroleum products or 
byproducts, heat, wrecked or discarded equipment, rock, sand, dirt and industrial, municipal, domestic, 
commercial or agricultural wastes of any kind. 

Process wastewater means any water which, during manufacturing or processing, comes into direct 
contact with or results from the production or use of any raw material, intermediate product, finished 
product, byproduct, or waste product. 

Publicly owned treatment works ("POTW") means any facility for the treatment of pollutants owned 
by the State or any political subdivision thereof, any municipality, district, quasi-municipal corporation or 
other public entity. 

Septage means, for the purposes of this permit, any waste, refuse, effluent sludge or other material 
removed from a septic tank, cesspool, vault privy or similar source which concentrates wastes or to which 
chemicals have been added. Septage does not include wastes from a holding tank. 

Time weighted composite means a composite sample consisting ofa mixture of equal volume aliquots 
collected over a constant time interval. 

Toxic pollutant includes any pollutant listed as toxic under section 307(a)(l) or, in the case of sludge use 
or disposal practices, any pollutant identified in regulations implementing section 405( d) of the CW A. 
Toxic pollutant also includes those substances or combination of substances, including disease causing 
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism, 
including humans either directly through the environment or indirectly through ingestion through food 
chains, will, on the basis of information available to the board either alone or in combination with other 
substances already in the receiving waters or the discharge, cause death, disease, abn01malities, cancer, 
genetic mutations, physiological malfunctions, including malfunctions in reproduction, or physical 
deformations in such organism or their offspring. 

Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and 
duration sufficient to support, and that under normal circumstances do support, a prevalence ofvegetation 
typically adapted for life in saturated soil conditions. Wetlands generally include swamps, marshes, bogs, 
and similar areas. 

Whole effluent toxicity means the aggregate toxic effect of an effluent measured directly by a toxicity 
test. 

Revised July 1, 2002 Page 12 



MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 


AND 


MAINE WASTE DISCHARGE LICENSE 


FACT SHEET 


DATE: August 26, 2015 


MEPDES PERMIT NUMBER: ME0100854 
WASTE DISCHARGE LICENSE: W000687-5M-J-R 

NAME AND ADDRESS OF APPLICANT: 

KENNEBEC SANITARY TREATMENT DISTRICT 

401 Water Street 


Waterville, Maine 04901-6354 


COUNTY: Kennebec County 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

401 Water Street 
Waterville, Maine 04901-6354 

RECEIVING WATER I CLASSIFICATION: Kennebec River I CLASS B 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Timothy LeVasseur 
(207) 873-0611 Ext. 102 
e-mail: tl@kstd.com 

1. 	 APPLICATION SUMMARY 

a. 	 Application: The Kennebec Sanitary Treatment District (KSTD/permittee hereinafter) has 
submitted a timely and complete application to the Department for the renewal of Waste 
Discharge License (WDL) #W000687-5M-H-R I Maine Pollutant Discharge Elimination 
System (MEPDES) permit #ME0!00854 (permit hereinafter), which was issued by the 
Depattment on October 16, 2009, for a five-year term. The permit authorized the monthly 
average discharge of up to 12.7 million gallons per day (MGD) of secondary treated sanitary 
wastewaters and an unspecified quantity of excess combined sanitary and storm water from 
three (3) combined sewer overflow (CSO) outfalls to the Kennebec River, Class B, in 
Waterville, Maine. 

mailto:tl@kstd.com


ME0100854 FACT SHEET Page 2 of24 
W000687-5M-J-R 

1. 	 APPLICATION SUMMARY (cont'd) 

b. 	 Source Description: The KSTD is a quasi-municipal wastewater treatment facility located on 
the western shore of the Kennebec River in Waterville, Maine. A map showing the location of 
the facility and approximate outfall location is included as Attachment A of this fact sheet. 
The District was established in 1971 by the Towns ofWaterville, Winslow, Benton and 
Fairfield. Construction of the treatment plant was completed in 1976 and the plant now serves a 
population of approximately 35,000 people with five significant industrial users, Huhtamaki 
Food Service, Inc. (fo1merly The Chinet Company) being the largest contributor. Huhtamaki 
manufactures approximately 150 tons/day of molded pulp products using recycled and virgin 
pulp fibers and conveys approximately 1.6 MGD of process wastewater to the KSTD facility. 
Other significant sources ofwastes vary from year to year but have include and introduced into 
the treatment process include leachates from a State-owned landfill located in Vassalboro, 
Maine; holding tank wastes generated by maintenance garages and snowmelt collection systems 
operated by the Maine Department of Transpottation and the Maine Turnpike Authority; 
various example of other types of wastewater generated by Wal-Mart Stores, Inc. located in 
Oxford, Maine; and wastewater generated by Liberty Graphics, a graphics printing company 
located in Liberty, Maine, Hawk Ridge compost facility, unity Maine and others. All 
acceptances of trucked-in waste is review by the District and audited by the State's Pretreatment 
Program. 

The KSTD sewer collection system is approximately 11.5 miles in length and is constructed of 
Grade IV reinforced concrete pipe. The KSTD currently maintains 3 pump stations: 1) the 
Main pump station located on Water Street in Waterville; 2) the Fairfield pump station located 
on Water Street in Fairfield; and 3) the Benton pump station located on Bridge Street in Benton. 
KSTD also provide Operations and Maintenances services to the Town of Winslow, Chaffee 
Brook pump station and the Town of Benton, 2 smaller pump stations. 

All three pump stations currently have on-site back-up power supplies. The KSTD also 
maintains two meter pits known as the Savage pit located on Savage Street in Fairfield and 
another pit located on the Fairfield/Waterville town line behind the Huhtamaki building. These 
two meter pits are used to measure the wastewater flow being conveyed from the Town of 
Fairfield to the treatment facility. There are currently three (3) remaining combined sewer 
overflow (CSO) points associated with the collection system which are identified in Special 
Condition J of permit, Conditions For Combined Sewer Ove1flows (CSOs). CSO #002, which is 
located adjacent to the Kennebec River just notth of the KSTD facility, is designed as an 
overflow containment structure that discharges untreated combined storm and wastewater when 
flow to the treatment facility exceeds capacity. CSO 003 and 005 are CSO at the Main pump 
station and Fairfield pump station. At Fairfield, there is a large pump station which works only 
when there is a CSO event which must pump CSO overflow into the Kennebec River. 

On April 16, 2008, the Department issued a minor permit revision (WDL #W000687-5M-G-M) 
to the KSTD to increase the allowable septage receiving rate from 50,000 gallons per day as 
specified in WDL #W000687-5M-F-R to 127,000 gallons per day. The KSTD's request to 
increase the septage receiving rate is consistent with the 1 % of the treatment system's average 
daily design flow criterion established in Standards for the Addition ofTransported Wastes to 
Waste Water Treatment Facilities, 06-096 CMR 555 (last amended February 5, 2009). 



ME0100854 FACT SHEET Page 3 of24 
W000687-5M-J-R 

1. 	 APPLICATION SUMMARY (cont'd) 

c. 	 Wastewater Treatment: The KSTD provides a secondary level of wastewater treatment via an 
activated sludge system and secondary clarification. A flow are conveyed to an influent 
distribution structure via a single 54-inch diameter interceptor pipe and is distributed into three 
(3) 36-inch diameter pipes that are connected to three screen channels in the basement of the 
control building. Screen channels No. 1 and No. 3 are equipped with mechanical climber 
screens, and screen channel No. 2 is equipped with a manually-cleaned bar rack. Only one of 
the three screen channels is utilized during dry weather conditions and all three can be utilized 
during wet weather events. After passing through the bar screens, wastewater is metered in the 
Parshall flumes installed in each screen channel and conveyed to two (2) 160-foot long by 50­
foot wide by 8-foot deep (64,000-cubic feet) primary settling basins. Primary and secondary 
skimming's are returned to two (2) approximately 15,000-gallon thickened activated waste 
sludge holding tanks before ultimately being composted or land applied as a means of final 
disposal. Primary grit is conveyed to a grit hopper then to two (2) gravity thickeners and then 
mixed into the dewatered sludge. Wastewater flow from the primary settling basins is conveyed 
via a 48-inch diameter pipe to two (2) 210-foot long by 70 foot wide by 15-foot deep (combined 
total volume of 441,000 cubic feet) rectangular aeration basins. One of the basins utilizes 
diffused aeration while the other utilizes mechanical surface aerators. Following aeration, the 
mixed liquor flows over adjustable effluent weirs to four (4) 85-foot diameter, 14-foot deep 
(total combined volume of341,000 cubic feet) circular secondary clarifiers. 

Secondary effluent from all four clarifier basins mixes together in the effluent structure of 
clarifier No. 4 and flows to two (2) baffled, 50-foot long by 85-foot wide by 10.5-foot deep 
(total combined volume of 89,775 cubic feet) rectangular chlorine contact chambers. Seasonal 
effluent disinfection is accomplished by continuously feeding chlorine solution (HOC!) into a 
chlorine dosing manhole where the solution is diffused into the treated wastewater. De­
chlorination is utilized in conjunction with flow pacing and trimmed with hypo-chloride feed 
rate. Sodium bisulfate is injected into the effluent flow of the contact tanks. 

The treated wastewater is collected in a 48-inch diameter reinforced concrete pipe and continues 
approximately 177 feet to the edge of the Kennebec River. Beyond this point, the outfall pipe is 
fitted with a steel reducer, which steps the pipe diameter down to 42 inches. The end of the pipe 
is located approximately 77 feet into the river channel from the western shore of the river, and 
the end ofpipe is situated approximately six (6) feet below the water surface during mean low 
water. The pipe rests approximately 12 inches below the river substrate and is protected with 
irregular-sized angular stone. The pipe is fitted with a 90-degree elbow oriented to discharge in 
the down-stream direction, and is not fitted with diffusers or other mechanisms which would 
assist in complete and rapid mixing of the effluent with the receiving waters. 
During normal river flow conditions, the effluent is conveyed to the river by gravity. During 
river flood conditions, a large pump station is activated to lift the effluent into the river. 

A schematic of the wastewater treatment process is included as Fact Sheet Attachment B. 



ME0100854 FACT SHEET Page 4 of24 
W000687-5M-J-R 

2. 	 PERMIT SUMMARY 

a. 	 Terms and Conditions - This permit is carrying forward all the terms and conditions of the 
previous permit except that this permit is: 

1. 	 Reducing the monitoring frequencies for biochemical oxygen demand (BOD), total 
suspended solids (TSS), settleable solids, E. coli bacteria and total residual chlorine from 
5/week or I/Day to 3/Week based on a statistical evaluation oftest results for said 
parameters submitted to the Department during the term of the pervious permit. 

2. 	 Establishing monthly average and or daily maximum water quality based mass limitation for 
total aluminum as a statistical evaluation of test results submitted to the Department for the 
previous 60 months indicates the discharge has a reasonable potential to exceed applicable 
A WQC for said parameter. 

3. 	 Establishes a I/month monitoring and rep011ing requirement for E coli bacteria for the 
period October 2015-April 2016 to assist the Maine Department of Marine Resources in its 
efforts to assess the impact of non-disinfected waste water being discharged from municipal 
waste water treatment facilities on shellfish harvesting areas at the mouth of the Kennebec 
River. 

4. 	 Incorporating the average and maximum numeric concentration limitations for total mercury 
into the permit. The limits were originally established in a permit modification dated 
May 23, 2000 but were never incorporated into the effluent limitations page of the permit 
due to the uncertainty of modifying the limitations. That uncertainty is no longer a factor. 

b. 	 History: This section provides a summary of recent, relevant licensing/permitting actions that 
have been completed for the KSTD facility. 

August 23, 1984-The U.S. Environmental Protection Agency (USEPA) approved the 
Pretreatment Program for KSTD. 

October 9, 1996 - The USEPA approved revised technically based Local Limits superseding 
previous approvals on April 8, 1994, and December 3, 1991. 

August 21, 1998-The USEPA issued National Pollutant Discharge Elimination System 
(NPDES) permit #ME0100854 to the KSTD for the discharge of an unspecified quantity of 
secondary treated sanitary wastewater to the Kennebec River in Waterville, Maine, which 
superseded previous permits issued on September 22, 1995, and September 28, 1990. 

January 12, 2001-The Department received authorization from the USEPA to administer the 
NPDES permit program in Maine, excluding areas of special interest to Maine Indian Tribes. 